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1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test
Product Name . 10T-3399E
Main Model Name . 1oT-3399E

Additional Model Name : N/A

Brand Name : N/A

Power Supply . DC 12V( from external adapter or terminal product)

Test voltage . AC 120V/60Hz (adapter input)

Hardware version : 1oT-3399E-V2.0

Software version : Android7.1

Serial number : N/A

Note . This report only applies to 5G WIFI(Band1+Band4)
function.
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Technical parameters

For 5G Band

Frequency Range : 5180-5240MHz
5745-5825MHz

Modulation type : CCK, DQPSK, DBPSK for 802.11a
64-QAM,16-QAM, QPSK, BPSK for 802.11n
256-QAM,64-QAM,16-QAM, QPSK BPSK for
802.11ac

Modulation Technology . DSSS, OFDM

Number of Channel : 802.11a/n(HT20)/ac( VHT20): 9
802.11n(HT40)/ac (VHT40): 4
802.11ac (VHT80): 2

Data rate . 802.11a: 6~54Mbps
802.11n(HT20): MCS 0~7
802.11n(HT40): MCS 0~7
802.11ac(VHT20): MCS 0~8, Nss=1
802.11ac(VHT40): MCS 0~9, Nss=1
802.11ac(VHT80): MCS 0~9, Nss=1

Antenna Type : External plastic rod antenna *2

Antenna Gain : 3.5dBi
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Channel list for 5GHz Band

Band 5180~5240MHz

802.11a/n(HT20)/ac(VHT20)

802.11n(HT40)/ac(VHT40)

Channel Frelt\qnl:_lezncy Channel Frelell:_lezncy
36 5180 38 5190
40 5200 46 5230
44 5220 802.11 ac (VHT80)
48 5240 42 | 5210

Band 5745~5825MHz

802.11a/n(HT20)/ac(VHT20)

802.11n(HT40)/ac(VHT40)

Frequenc Frequenc
Channel I(\]IIHz y Channel IeIHz y
149 5745 151 5755
153 5765 159 5795
157 5785 802.11 ac (VHTS80)
161 5805 155 5775
165 5825

Note: According to section 15.31(m), regards to the operating frequency range over
10MHz, the Lowest, middle, and the Highest frequency of channel were selected

to perform the test. The selected frequency see below:

Band 5180~5240MHz

Band 5745~5825MHz

802.11a/n(HT20)/ac (VHT20)

802.11a/n(HT20)/ac(VHT20)

Frequenc Frequenc

Channel |?I|HZ y Channel I?IIHZ y
36 5180 149 5745
40 5200 157 5785
48 5240 165 5825
802.11n(HT40)/ac(VHT40) 802.11n(HT40)/ac(VHT40)
38 5190 151 5755
46 5230 159 5795

802.11ac (VHT80) 802.11ac (VHT80)

42 | 5210 155 | 5775

Test SW version

RFTestTool-user-5.6_sign
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1.2 Related Submittal(s) / Grant (s)
This submittal(s) (test report) is intended for FCC ID: 2AITM-IOT-3399E filing to comply

with Section 15.407 of the FCC Part 15 subpart E(2016) Rule.

1.3 Test Methodology

Both AC mains line-conducted and radiated emission measurements were performed
according to the procedures in ANSI C63.10 (2013). Radiated emission measurement
was performed in semi-anechoic chamber and conducted emission measurement
was performed in shield room. For radiated emission measurement, preliminary
scans were performed in the semi-anechoic chamber only to determine the worst
case modes. All radiated tests were performed at an antenna to EUT distance of 3
meters. All other measurements were made in accordance with the procedures in 47

CFR part 2.

1.4 Equipment Modifications

Not available for this EUT intended for grant.

1.5 Support Device
Notebook

Adapter
(For notebook)

Antenna

Adapter

Manufacturer: Lenovo

Model: TPOO067A

P/N: SL10G10768

S/N: PF-0DS3YC 15/12

CE, FCC: DOC
Manufacturer: Lenovo

Model: ADLX65NLC3A

I/P: AC 100-240V 50-60Hz, 1.8A
O/P: DC 20V 3.25A

Provided by the Manufacturer
Manufacturer: BGS

M/N: SMT-006

Antenna Gain: 3.5dBi

Provided by the Manufacturer
Manufacturer: BSY

M/N: BSY018B120150V U
I/P:AC100-240V ~50/60Hz, 0.4A
O/P:12V1.5A
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1.6 Test Facility and Location

Site Description
EMC Lab

Name of Firm

Site Location

Listed by CNAS, August 13, 2018

The certificate is valid until August 13, 2024

The Laboratory has been assessed and proved to
be in compliance with CNAS/CL01

The Certificate Registration Number is L5795.

Listed by A2LA, November 01, 2017

The certificate is valid until December 31, 2019
The Laboratory has been assessed and proved to
be in compliance with ISO17025

The Certificate Registration Number is 4429.01

Listed by FCC, November 06, 2017
The Designation Number is CN1214
Test Firm Registration Number: 907417

Listed by Industry Canada, June 08, 2017

The Certificate Registration Number. Is 46405-9743
Dongguan Nore Testing Center Co., Ltd.
(Dongguan NTC Co., Ltd.)

Building D, Gaosheng Science & Technology Park,
Zhouxi Longxi Road, Nancheng District, Dongguan
City, Guangdong Province, China
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1.7 Summary of Test Results

FCC Rules Description Of Test Uncertainty Result
§15.207 (a) AC Power Conducted Emission +1.06dB Compliant
§15.407(a) Max. Conducted Output Power +1.06dB Compliant
§15.407(a) 26ggi‘gg&“pr}‘eg%“adnﬁwgtﬁ”d £1.42 x10%% | Compliant
§15.407(e) 6dB Bandwidth +1.42 x10™% Compliance
§15.407(a) Power Spectral Density +1.70dB Compliance
§15.407(b) §15.205 Radiated Emissions +3.70dB Compliance
§15.407(b) Band Edge Emissions +1.06dB Compliance
§15.407(g) Frequency Stability +8.42 x10°® Compliance
§15.203 Antenna Requirement - Compliance
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2. System Test Configuration

2.1EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to
meet the Commissions requirement and operating in a manner which intends to
maximize its emission characteristics in a continuous normal application.

2.2 Special Accessories

Not available for this EUT intended for grant.

2.3 Description of test modes

The EUT has been tested under continuous operating condition. Test program used to
control the EUT staying in continuous transmitting mode. The Lowest, middle and
highest channel were chosen for testing, and modulation type CCK, DQPSK, DBPSK,
OFDM, OFDM-BPSK, QPSK, 16QAM, 256QAM and all data rate were tested. But only
the worst case data is shown in this report.

2.4 EUT Exercise

The EUT was operated in the engineering mode to fix the Tx frequency that was for the
purpose of the measurements.

Page 11 of 83



Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00 N Tc
FCC ID: 2AITM-IOT-3399E

Nore

Testing Center

2.5 Duty cycle

Operation Band Mode Ton Ton+off Duty Cycle | 1/T minimum
(MHz) (ms) (ms) (%) VBW (kHz)

802.11a 1.3977 1.4357 97.35 0.038
802.11n(HT20) 1.3100 1.3480 97.18 0.038
5180~5240 802.11n(HT40) 0.6589 0.6949 94.82 0.036
802.11ac(VHT20) 1.3180 1.3560 97.20 0.038
802.11ac(VHT40) 0.6591 0.6951 94.82 0.036
802.11ac(VHT80) 0.3270 0.3640 89.84 0.037
802.11a 1.3980 1.4360 97.35 0.038
802.11n(HT20) 1.3110 1.3490 97.18 0.038
- 802.11n(HT40) 0.6511 0.6871 94.76 0.036
5745~5825 802.11ac(VHT20) 1.3190 1.3560 97.27 0.037
802.11ac(VHT40) 0.6591 0.6951 94.82 0.036
802.11ac(VHT80) 0.3274 0.3634 90.09 0.036
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3. Conducted Emissions Test

3.1 Test SET-UP (Block Diagram of Configuration)

T

40cm

l

EUT

Test Receiver

¢—80cm

v

80cm T T
Power \/ 40cm 80cm

Source L.I.S.N |

1 \ 1
= Ground Reference Plane =

3.2 Test Condition
Test Requirement: FCC Part 15.207
Frequency Range: 150KHz ~ 30MHz
Detector: RBW 9KHz, VBW 30KHz

Operation Mode: TX (5G WIFI Band1), TX (5G WIFI Band4)

3.3 Measurement Results

For 5G WIFI Band 1

Please refer to following plots of the worst case: 802.11a high channel.
For 5G WIFI Band 4

Please refer to following plots of the worst case : 802.11n(HT20) middle channel.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

Dongguan NTC Co., Ltd.
NTC Tel: +86-769-22022444 Fax: +86-769-22022799
v it Web: Http://www.ntc-c.com
Conducted Emission Measurement
File :loT-3399E Data #16 Date: 2018-8-4 Time: 11:22:05
80.0 dBuY
70
FCC PART 15B_Class B_QP
60
|
FCC PART 15_Class B_AVG
50 1
40 | WP AT A (4 i
b M) .’M" l@ ‘q MU 'Lf AN
VIRYRTA L
» WY
I
H, peak
P 1,:,\*,3\1‘11‘”»,[“%.”“
AVG
10
0.0
0.150 0.5 (MHz2) 5 30.000
Site Phase: Ly Temperature: 26
Limit: FCC PART 15B_Class B_QP Power:  AC 120V/60Hz Humidity: 50 %
EUT: 1oT-3399E
M/N: 10T-3399E
Mode: TX(5G Band 1)
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuvV dBuv dB Detector Comment
1 0.5100 34.57 10.63 45.20 56.00 -10.80 QP
. 0.5100 28.77 10.63 39.40 46.00 -6.60 AVG
3 0.7660 3163 10.67 42.30 56.00 -13.70 QP
4 0.7660 25.03 10.67 35.70 46.00 -10.30 AVG
5 1.1935 34.00 10.70 4470 56.00 -11.30 QP
6 1.1935 26.70 10.70 37.40 46.00 -8.60 AVG
T 22700 34.10 10.70 44.80 56.00 -11.20 QP
8 22700 27.10 10.70 37.80 46.00 -8.20 AVG
9 3.2980 34.69 10.71 45.40 56.00 -10.60 QP
10 3.2980 2749 10.71 38.20 46.00 -7.80 AVG
11 6.7269 37.38 10.72 48.10 60.00 -11.90 QP
12 6.7259 28.18 10.72 38.90 50.00 -11.10 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00

FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

Dongguan NTC Co., Ltd.
NTC Tel: +86-769-22022444 Fax: +86-769-22022799
N Gl Web: Http://www.ntc-c.com
Conducted Emission Measurement
File :1oT-3399E Data :#15 Date: 2018-8-4 Time: 11:15:42
0.0 dBuY

70

60

50

40

an

FCC PART 15_Class B_QP

FCC PART 15_Class B_AVG

ey
‘,L g
o b,

) peak
= = b, Aave
10
0.0
0.150 0.5 (MHz) 30.000
Site Phase: N Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC 120V/60Hz Humidity: 50 %
EUT: 10T-3399E
M/N: 1oT-3399E
Mode: TX(5G Band 1)
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVvV dBuV dB Detector Comment

1 0.1620 37.60 10.60 48.20 65.36 -17.16 QP

2 0.1620 2590 10.60 36.50 5536 -18.86 AVG

3 0.5060 34.27 10.63 44.90 56.00 -11.10 QP

4 = 0.5060 27.67 10.63 38.30 46.00 -7.70 AVG

5 1.2338 32.70 10.70 43.40 56.00 -12.60 QP

6 1.2338 26.10 10.70 36.80 46.00 -9.20 AVG

7 26739 3449 10.71 4520 56.00 -1080 QP

8 26739 26.99 10.71 37.70 46.00 -830 AVG

9 51977 35.09 10.71 4580 60.00 -1420 QP
10 51977 2749 10.71 38.20 50.00 -11.80 AVG
11 7.0537 36.68 10.72 4740 60.00 -12860 QP
12 7.0537 2858 10.72 39.30 50.00 -10.70 AVG

“Maximum data  x:Over limit  l:over margin (Reference Only
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Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

NTC

Nore
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(NIC

Dongguan NTC Co.,
Tel: +86-769-22022444 Fax: +86-769-22022799
Web: Http://www.ntc-c.com

Ltd.

Conducted Emission Measurement

File :loT-3399E Data :#18 Date: 2018-8-4 Time: 11:35:37
80.0 dBuY
70
FCC PART 15_Class B_QP
60 I
[ ——
\“‘”"*«M 1 FCC PART 15_Class B_AVG

50

40 N
A L’““va'\;"‘*" ‘ ‘ !
[ UV NV
|
20 \
10
0.0
0.150 0.5 (MH2) 5 30.000
Site Phase: L1 Temperature: 26
Limit: FCC PART 15_Class B_QP Power:  AC 120V/60Hz Humidity: 50 %
EUT: 10T-3399E
M/N: [0T-3399E
Mode: TX(5G Band 4)
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1539 35.60 10.60 46.20 6579 -1959 QP
2 0.1539 2530 10.60 35.90 55.79 -19.89 AVG
3 0.5060 34.57 10.63 4520 56.00 -10.80 QP
4 * 0.5060 28.17 10.63 38.80 4600 -720 AVG
5 0.7660 3243 10.67 43.10 56.00 -12.90 QP
6 0.7660 26.03 10.67 36.70 46.00 -9.30 AVG
4 11935 3250 10.70 43.20 56.00 -12.80 QP
8 11935 2550 10.70 36.20 46.00 -9.80 AVG
9 22700 3260 10.70 4330 56.00 -1270 QP
10 22700 2570 10.70 3640 4600 -960 AVG
11 6.7259 38.38 10.72 49.10 60.00 -10.90 QP
12 6.7259 2898 10.72 39.70 50.00 -10.30 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00

FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

Dongguan NTC Co., Lid.
NTC Tel: +86-769-22022444 Fax: +86-769-22022799
s Sentic Web: Hitp://www.ntc-c.com
Conducted Emission Measurement
File :1oT-3398E Data :#17 Date: 2018-8-4 Time: 11:28:52
80.0 dBuV

70

60

50

40

30

FCC PART 15_Class B_QP

FCC PART 15_Class B_AVE

3

20 Bl W' Have
10
0.0
0.150 0.5 (MHz) 30.000
Site Phase: N Temperature: 28
Limit: FCC PART 15_Class B_QP Power:  AC120V/60Hz Humidity: 50 %
EUT: l0T-3399E
M/N: 10T-3399E
Mode: TX(5G Band 4)
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuv dB Detector Comment
1 0.1620 38.10 10.60 48.70 65.36 -16.66 QP
2 0.1620 26.10 10.60 36.70 55.36 -1866 AVG
3 04939 35.07 10.63 4570 56.10 -1040 QP
4 04939 28.17 10.63 38.80 46.10 -7.30 AVG
5 1.2338 33.70 10.70 4440 56.00 -1160 QP
6 1.2338 27.10 10.70 37.80 46.00 -8.20 AVG
7 1.7620 33.00 10.70 4370 56.00 -1230 QP
8 1.7620 26.10 10.70 36.80 46.00 -9.20 AVG
9 26739 3549 10.71 46.20 56.00 -9.80 QP
10 * 26739 27.99 10.71 38.70 46.00 -7.30 AVG
11 6.7378 36.98 10.72 47.70 60.00 -1230 QP
12 6.7378 29.08 10.72 39.80 50.00 -10.20 AVG
“Maximum data  x:Over limit  l:over margin (Reference Only
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4. Max. Conducted Output Power

4.1 Limits

Operation Band

EUT category

Limit

oOutdoor Access Point

1 Watt (30dBm)
(Max. e.i.r.p £125mW( 21dBm) at any
elevation angle above 30 degrees as
measured from the horizon)

m5180~5240MHz

oFixed point-to-point Access Point

1 Watt (30dBm)

mIndoor Access Point

1 Watt (30dBm)

oMobile and Portable client device

250mW (24dBm)

m5745~5825MHz

1 Watt (30dBm)

4.2 Test SET-UP (Block Diagram of Configuration)

EUT

Power meter

4.3 Test Procedure

1. The transmitter output (antenna port) was connected to the power meter.

2. Test was performed in accordance with KDB789033 v01r03 for compliance
testing of Unlicensed National Information Infrastructure (U-NII) Device -section
(E) Maximum conducted output power. =3. Measurement using a power meter
(PM) =b Method PM-G (Measurement using a gated RF average power meter).

4.4 Measurement Results

Pass

Please refer to following table.

Page 22 of 83




Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E N Tc
'INe(;ft‘ieng Center
Temperature : 23 C Humidity : 52%
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11a Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5180 6 8.36 30
Middle Channel: 5200 6 8.94 30
High Channel: 5240 6 9.08 30
Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11n(HT20)Mode (OFDM, Antenna Gain=3.5dBi)
] ANT O | ANT 1 Total
Low Channel: 5180 MCSO0 435 415 76 30
Middle Channel: 5200 MCSO0 5.02 4.94 7.99 30
High Channel: 5240 MCSO0 5.52 5.12 8.33 30
IEEE 802.11n(HT40) Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5190 MCSO0 4.67 4.47 7.58 30
High Channel: 5230 MCSO 6.04 5.95 9.01 30
IEEE 802.11ac (VHT20) Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5180 MCSO 5.63 5.38 8.52 30
Middle Channel: 5200 MCSO0 5.33 5.15 8.25 30
High Channel: 5240 MCSO 5.73 5.63 8.69 30
IEEE 802.11ac (VHT40) Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5190 MCSO0 5.88 5.47 8.69 30
High Channel: 5230 MCSO 5.87 5.48 8.69 30
IEEE 802.11ac (VHT80) Mode (OFDM, Antenna Gain=3.5dBi)
Channel: 5210 MCSO0 5.60 5.30 8.46 30

Note : The working on MIMO mode.

Page 23 of 83



Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E N Tc
'INe(;ft‘ieng Center
Temperature : 22 C Humidity : 54%
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11a Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5745 6 5.98 30
Middle Channel: 5785 6 5.76 30
High Channel: 5825 6 6.39 30
Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
Frequency Data Rate Peak Output Power Limit
MHz Mbps dBm dBm
IEEE 802.11n(HT20)Mode (OFDM, Antenna Gain=3.5dBi)
) ANT_0 | ANT_1 Total
Low Channel: 5745 MCSO 655 6.06 9 32 30
Middle Channel: 5785 MCSO 6.96 6.72 9.85 30
High Channel: 5825 MCSO0 6.31 6.17 9.25 30
IEEE 802.11n(HT40) Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5755 MCSO 6.63 6.44 9.55 30
High Channel: 5795 MCSO0 6.07 5.91 9.00 30
IEEE 802.11ac (VHT20) Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5745 MCSO0 6.52 6.17 9.36 30
Middle Channel: 5785 MCSO0 5.98 5.86 8.93 30
High Channel: 5825 MCSO 5.79 5.76 8.79 30
IEEE 802.11ac (VHT40) Mode (OFDM, Antenna Gain=3.5dBi)
Low Channel: 5755 MCSO 5.97 5.87 8.93 30
High Channel: 5795 MCSO 6.33 6.15 9.25 30
IEEE 802.11ac (VHT80) Mode (OFDM, Antenna Gain=3.5dBi)
Channel: 5775 MCSO 6.37 6.26 9.33 30

Note : The working on MIMO mode.
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5. 6dB Bandwidth

5.1 Limits

For digital modulation systems, the minimum 6dB bandwidth shall be at least 500
kHz.

5.2 Test SET-UP (Block Diagram of Configuration)

EUT Spectrum Analyzer

5.3 Test Procedure

The antenna port of the EUT was connected to the input of a spectrum analyzer.

Analyzer was set as below according to FCC KDB789033(v01r03):

. For 6dB bandwidth, Set the RBW = 100KHz.

. Set the VBW = 3 x RBW

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 6 dB relative to the maximum level measured in
the fundamental emission.

No o, WN -

5.4 Measurement Results

Pass

Please refer to following table and plots.
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Dongguan Nore Testing Center Co., Ltd.

FCC ID: ZAITMOT-5300E NTC
Teang et
Temperature : 21 °C Humidity : 54 %
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frequency Data Rate 6dB Bandwidth Limit
MHz Mbps MHz
IEEE 802.11a Mode (CCK)
Low Channel: 5180 6 16.39 >500KHz
Middle Channel: 5200 6 16.38 >500KHz
High Channel: 5240 6 16.36 >500KHz
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5180 MCSO0 17.63 >500KHz
Middle Channel: 5200 MCSO0 17.61 >500KHz
High Channel: 5240 MCSO0 17.61 >500KHz
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5190 MCSO0 36.36 >500KHz
High Channel: 5230 MCSO0 36.41 >500KHz
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5180 MCSO0 17.61 >500KHz
Middle Channel: 5200 MCSO0 17.61 >500KHz
High Channel: 5240 MCSO0 17.61 >500KHz
IEEE 802.11ac (VHT40) Mode (OFDM)
Low Channel: 5190 MCSO0 36.42 >500KHz
High Channel: 5230 MCSO0 36.39 >500KHz
IEEE 802.11ac (VHT80) Mode (OFDM)
Channel: 5210 MCSO0 76.15 >500KHz

Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was
recorded.
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00

FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

Temperature : 23°C Humidity : 53 %
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frequency Data Rate 6dB Bandwidth Limit
MHz Mbps MHz
IEEE 802.11a Mode (CCK)
Low Channel: 5745 6 16.41 >500KHz
Middle Channel: 5785 6 16.42 >500KHz
High Channel: 5825 6 16.41 >500KHz
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5745 MCSO0 17.71 >500KHz
Middle Channel: 5785 MCSO0 17.73 >500KHz
High Channel: 5825 MCSO0 17.72 >500KHz
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5755 MCSO0 36.45 >500KHz
High Channel: 5795 MCSO0 36.43 >500KHz
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5745 MCSO0 17.71 >500KHz
Middle Channel: 5785 MCSO0 17.72 >500KHz
High Channel: 5825 MCSO0 17.72 >500KHz
IEEE 802.11ac (VHT40) Mode (OFDM)
Low Channel: 5755 MCSO0 36.46 >500KHz
High Channel: 5795 MCSO0 36.43 >500KHz
IEEE 802.11ac (VHT80) Mode (OFDM)
Channel: 5775 MCSO0 76.38 >500KHz

Note: Both of antennas have considered during pre-test, but only the worst case (ANT_0) was

recorded.
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Band 5180-5240MHz

Low Channel

IEEE 802.11a

Middle Channel

[ Keysight Spectrum Anatyzer Occupied BW.

11:40 4 oy 14, 2016

ot
Center Freq: 5180000000 GHz Radlo Std: None
% Trig: FreeRun Avg|Hold:>100/100

#AF Gain:Low #Atten: 30 dB

x dB -6.00 dB
Radio Device: BTS

Ref 10.00 dBm
|
I
|
I
|
1
e

i

Center 518GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 13.1 dBm
16.535 MHz
-22.240 kHz % of OBW Power 99.00 %

16.39 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

Span 40 MHz|
Sweep 5 ms)

Meas Setup

.Cnnlw Freq 5.200000000 GHz

[ Keysight Spectrum Anatyzer Occupred BW.

10:16:4 A fov 14, 2018
Cantter Freq: 5.200000000 GHz Radio Std: None
e FreeRun Avg|Hold:>100/100

FAFGainLow — #Atten: 30 dB Radio Device: BTS

Ref 10.00 dBm

#VBW 300 kHz Sweep 5 ms)

Occupied Bandwidth Total Power 13.6 dBm
16.536 MHz
-23.218 kHz % of OBW Power 99.00 %

16.38 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

16:47 A Nay 14, 2016

10
Center Freq: 5.240000000 GHz Radio Std: None
. Trig: FreeRun ‘Avg|Hold:>100/100

#F Gain:Low #Atten: 30 dB Radio Device: BTS

|
|
|
|
!
|

!u—-ar-nv)‘.‘ Wiy

Center 5.24 GHz
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802.11n(HT20)
Low Channel Middle Channel

[ Keysight Spectriem Anaszer - Occupred BW. [ Keysight Spectriem Anaszer - Occupred BW.

I 102038 016 L i 19,2016
Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Radio Std: None Center Freq 5.200000000 GHz : 5.200000000 GHz Radio Std: None
W\ Trig: FreeRun Avg|Hold:>100/100 - Avg|Hold:>100/100
#Atton: 30 dB Radio Device: BTS Radio Device: BTS

Ref 10.00 dBm v Ref 10.00 dBm
T i

Center Freq| 1 Center Freq|
778 e o e e 5.180000000 GHz] I = » T 5200000000 GHz

¥

Center 5.18 GHz i ) Center 5.2 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms) Hz #Res BW 100 kHz #VBW 300 kHz Sweep 5 ms)

Occupied Bandwidth Total Power 9.10 dBm Occupied Bandwidth Total Power 9.41 dBm
17.729 MHz 17.729 MHz

Transmit Freq Error -22.186 kHz % of OBW Power 99.00 % Transmit Freq Error -20.658 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.63 MHz x dB -6.00 dB x dB Bandwidth 17.61 MHz x dB -6.00 dB

ATUS = STATUS

High Channel

Center Freq 5.240000000 GHz Center Freq: 5240000000 GHz
Y Trig: FreeRun ‘Avg|Hold:>100/100
#F Gain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Anatyzer Occupred BW
10:22:54 4 Koy 14, 2016
Radio Std: None

Ref 10.00 dBm

Center Freq|
5240000000 GHz

Span 40 MHz|
#VBW 300 kHz Sweep 5 ms|

Occupied Bandwidth Total Power 9.55 dBm
17.733 MHz

Transmit Freq Error -19.527 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.61 MHz x dB -6.00 dB

s STATUS.
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

802.11ac(VHT20)

Low Channel

Middle Channel

[ Keysight Spectriem Anaszer - Occupred BW.

Center Freq 5.180000000 GHz

0:24:1 FT]
Canter Freq: 5180000000 GHz Radio Std: None

[ Keysight Spectriem Anaszer - Occupred BW.

: 5.200000000 GHz

. Trig: FreeRun
#Atten: 30 dB

Avg|Hold:>100/100
Radio Device: TS

H:
Avg|Hold:>100/100

10 14,2018
Radio Std: None

Radio Device: BTS

Ref 10.00 dBm

Center Freq| |
5.180000000 GHz|

Center Freq|
5200000000 GHz|

el

E
|
|
f
[
[

|

Center 5.2 GHz
#Res BW 100 kHz

Center 5.18 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5 ms) #VBW 300 kHz Sweep 5 ms)

Occupied Bandwidth Total Power 9.01 dBm Total Power 9.34 dBm

17.738 MHz
-13.661 kHz
17.61 MHz

Occupied Bandwidth
17.723 MHz
-17.972 kHz
17.61 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

Transmit Freq Error
x dB Bandwidth

ATUS = STATUS

High Channel

[ Keysight Spectrum Anabyzer - Occupied BW
Center Freq: 5.240000000

Center Freq 5.240000000 GHz " GHz
S Trig: FreeRun ‘Avg|Hold:>1001100
#F Gain:Low #Atten: 30 dB

10:26:20 4 Kov 14, 2016
Radio Std: None

Radio Device: BTS

Ref 10.00 dBm

Center Freq|
5240000000 GHz

o s R

Span 40 MHz|

#VBW 300 kHz Sweep 5 ms

Total Power 9.81 dBm

Occupied Bandwidth
17.722 MHz
-16.754 kHz

17.61 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

s STATUS.
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

TC

Nore
Testing Center

802.11n(HT40)

Low Channel

High Channel

[ ¥eysight Specirum Anaiyoes - ccupied 8
Center Freq 5.190000000 GHz Center Freq: 5.150000000 GHz
" Trig: Free Run

#FGainiLow _ #Atten: 3048

Ref 10.00 dBm

B
’ l.‘.l,.n..u...d-;mfwrk.. paielibb i
¥
|

[T r—y

|

T
iCenter 5.19 GHz
#Res BW 100 kKHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.169 MHz

-43.072 kHz % of OBW Power
36.36 MHz x dB

Transmit Freq Error
x dB Bandwidth

AvgiHold:>1001100

Radio Device: BTS

CenterFreq|
5.190000000 GHz|

Span 80 MHz|
Sweep 9.933 ms|

9.22 dBm

99.00 %
-6.00 dB

[ Keysight Spectrum Anabyzer - Occupied EW ===
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz
o Trig: FreeRun Avg|Hold:>100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS
Ref 10.00 dBm

CenterFreq|

[ i’ - 5230000000 GHz|
bbbt plpidong | el
v

Span 80 MHz|
Sweep 9.933 ms|

 E—
iCenter 5.23 GHz

#Res BW 100 kKHz #VBW 300 kHz

Total Power 9.63 dBm

Occupled Bandwidth
36.197 MHz

-47.342 kHz % of OBW Power 99.00 %
36.41 MHz x dB -6.00 dB

Transmit Freq Error
x dB Bandwidth

Low Channel

High Channel

[ Xeymgne Spectrum Arabyzer Oceupied B9

Center Freq 5.190000000 GHz Center Freq: 5.130000000 GHz
o Trig: Free Run

HFGainiow  #Anen: 30 dB

AvgiHold:>100/100

Radio Device: BTS

|
rﬁnh«h’.ﬂwmmﬂ e
\

enter 5.19 GHz

Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
36.187 MHz
-37.634 kHz % of OBW Power
36.42 MHz x dB

Transmit Freq Error
x dB Bandwidth

CenterFreq
5.180000000 GH

Wikt ol Bosery

§|;n 80 MHz
Sweep 9.933 ms

9.39 dBm

99.00 %
-6.00 dB

[ Xeyuignt Spectrum Ansijzes - Decupied B

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz x
o Trig: Free Run AvgiHold:>100/100

#FGainlow * #Aten: 3048

Center Freq|
5230000000 GHz
iterbtbeleeabalebidudthog | ppabb ot bt Adddid

, 1

Radio Device: BTS

o Ref 10.004Bm

sebbypstndibbetbi e bttt r e

épan 80 MHz|
Sweep 9.933 ms;

enter 5.23 GHz
*Res BW 100 kHz #VBW 300 kHz

Total Power 9.77 dBm

Occupled Bandwidth

36.185 MHz FreqOffset|

-46.044 kHz % of OBW Power  99.00 % i
36.39MHz  xdB 6.00 dB

Transmit Freq Error
x dB Bandwidth

[ ¥eyeight Spectrum Analyzes - Dccupied 8

an 160.00 MHz Center Freq: 5.210000000 GHz

1042
Radio

e Trig: Free Run AvglHold:>100/100

#FGainlow | #Aten: 3048

==
‘Center 5.21 GHz
#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power

75.534 MHz
4771 kHz
76A5MHz  xdB

Transmit Freq Error
x dB Bandwidth

% of OBW Power

Radio Device: BTS

8.11 dBm

99.00 %
-6.00 dB

Page 31 of 83



Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

TC

Nore
Testing Center

Band 5745-5825MHz
IEEE 802.11a

Low Channel

[ Feyeight Spectnum Anshyze - Occupied B =
1GnATo_[os Moy 16,2010
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radic Std: None Frequency
S Trig: Free Run AvgiHold:>1001100

#FGainiLow _ #Atten: 3048 Radio Device: BTS

CenterFreq|
5745000000 GHz|

i L T RN

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 10.6 dBm
16.419 MHz

Transmit Freq Error -18.905 kHz % of OBW Power  99.00 %

x dB Bandwidth 16.41 MHz x dB -6.00 dB

Middle Channel

[ Feyeight Spectnum Anshyze - Occupied B =
XGN AUT 16 PHMov 16,2018
Center Freq: 5.785000000 GHz Radio Std: Nene Meas Setup.
o Trig: FreeRun AvgiHold:>1001100
AFGainLow __ #Atten: 30 dB Radio Device: BTS

‘Avg/Hold Number 100

AvgMode |
Repeat|

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 10.4 dBm
16.426 MHz

Transmit Freq Error -16.123 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.42 MHz x dB -6.00 dB

High Channel

[ eyt Spectrum Ayee - Cccuped 81 ==
333123 PavDy 16,2018
adio Std: None

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz :
e Trig: Free Run AvglHold:>100/100

#FGainlow | #Aten: 3048 Radio Device: BTS

Center Freq|
5825000000 GHz|

L
enter 5.825 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupled Bandwidth Total Power 11.1 dBm
16.424 MHz

Transmit Freq Error -26.045 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.41 MHz x dB -6.00 dB
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00

FCC ID: 2AITM-IOT-3399E N Tc

Nore
Testing Center

802.11n(HT20)
_ Low Channel _ Middle Channel

= [ Keysight Spectrum Anabyzes - Decupied EW |
Center Freq 5.745000000 GHz Caar roa 4 LAmte o e Frocuancy Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz
W Trig: Free Run vglHold:> 100
HFGainlow | #Auen: 30 dB Radio Device: BTS

Frequency

H

o Trig: FreeRun AvglHold:>1001100
#FGainlow | #Aten: 30 dB Radio Device: BTS
v Ref 10.00 dBm_

Ref 10.00 dBm

Center Freq

Center Freq
5745000000 GHz

5785000000 GHz|

en‘le? 5.745 GHz “Span 40 MHz enter 5.785 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 5 ms;  0B000D. *Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 11.5 dBm Occupied Bandwidth Total Power
17.670 MHz 17.682 MHz

Transmit Freq Error -13.317 kHz

x dB Bandwidth 17.73 MHz

Sweep 5 msj
11.3 dBm
Transmit Freq Error -14.810 kHz % of OBW Power 99.00 %

% of OBW Power 99.00 %
x dB Bandwidth 17.71 MHz x dB -6.00 dB

x dB -6.00 dB

High Channelr

& EINT g 043858 PHifow 16, 20
Center Freq 5.825000000 GHz Center Freq: 6826000000 GHz Radio Std: None Frequency
e Trig: Free Run AvglHokd:>100/100
HFGaintow ~ #Atien: 30 dB

[ Xeysighe Spectrum Arsbyzer Occupied B

Radio Device: BTS.

Center Freq
5825000000 GHz

on e

L _
enter 5.825 GHz

Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.684 MHz
Transmit Freq Error -18.818 kHz
x dB Bandwidth 17.72 MHz

10.9 dBm

% of OBW Power 99.00 %
x dB -6.00 dB
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00 Tc
FCC ID: 2AITM-IOT-3399E

Nore
Testing Center

802.11ac(VHT20)
Low Channel Middle Channel

[ ¥eyeight Spectrum Analyzes - Dccupied 8

[ ¥eyeight Spectrum Analyzes - Dccupied 8 BN
. 0 MDY 16,2018
Radio Std: None

N0y 16, 2018 r—_—

CEETT I
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz : Radio Std: None Frequency Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz ;
Trig: Free Run AvglHold:>100/100 Trig: Free Run AvglHold:>100/100
#FGain:Low #Aten: 30 dB Radio Device: BTS

HFGaln:Low #Anen: 3048 Radio Device: BTS

Center Freq|

Center Freq|
5.785000000 GHz|

5745000000 GHz,

L =
nter 5.785 GHz
es BW 100 kHz #VBW 300 kHz

L
nter 5.745 GHz
es BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 10.9 dBm
17.678 MHz

Transmit Freq Error -18.805 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.72 MHz x dB -6.00 dB

Occupied Bandwidth Total Power 11.2 dBm
17.668 MHz

Transmit Freq Error -19.338 kHz % of OBW Power 99.00 %

x dB Bandwidth 17.71 MHz x dB -6.00 dB

High Channel

[ Veysight Spectrum Ansiyzes - Deeupied BY

5.825000000 GHz Center Freq: 5.825000000 GH

I 58 PN 16, 2018
iz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>1001100
#FGainilow  #Atten: 30 dB Radio Device: BTS

e
& #VBW 300 kHz

Occupied Bandwidth Total Power 11.5 dBm

17.682 MHz

Transmit Freq Error -31.745 kHz % of OBW Power 99.00 %
x dB Bandwidth 17.72 MHz xdB -6.00 dB
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

TC

Nore
Testing Center

802.11n(HT40)

Low Channel

[ Feyeight Spectrum Anabyze - Occupied B =
3 045017 PH Moy 16,2018
Center Freq 5.755000000 GHz Center Freq: 5.765000000 GHz Radio Std: None
S Trig: Free Run AvgiHold:>1001100

#FGainiLow _ #Atten: 3048 Radio Device: BTS

5 Ref 10.00 dBm
‘ | CenterFreq|

T : = 5765000000 GHz,
’ [uh'.ﬁﬂv“-ﬁ!bﬂm\h‘f-‘-ﬂ‘ﬂ Ir.‘».wavm g
| | v |

| IETIPTT—" T P Y

1
kmw TR S TTE
#Res BW 100 kHz #VBW 300 kHz Sweep 0.933 ms|
Occupied Bandwidth Total Power 9.52 dBm
36.208 MHz
Transmit Freq Error -59.862 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.45 MHz xdB -6.00 dB

High Channel

[ Feyeight Spectrum Anabyze - Occupied B =
X 57 PHNoy 16,2018
Center Freq 5.795000000 GHz Center Freq: 5.786000000 GHz Radio Std: None
S Trig: Free Run AvgiHold:>1001100

#FGainiLow __ #Atten: 3048 Radio Device: BTS

Ref 10.00 dBm

CenterFreq|
5.795000000 GHz|

&
’ ot ey rin i |t
|

s AAR

|

— ——
iCenter 5.795 GHz Span 80 MHz|
#Res BW 100 kKHz #VBW 300 kHz Sweep 9.933 ms|

Occupied Bandwidth Total Power 9.68 dBm
36.192 MHz

Transmit Freq Error -42.726 kHz % of OBW Power 99.00 %
x dB Bandwidth 36.43 MHz x dB -6.00 dB

Low Channel

[ Keymight Spectrum Anahyzer - Gecupied 81 >
045616 PH OV 16,2018
5.755000000 GHz Center Freq: 5765000000 GHz Radio Std: None
o Trig: Free Run AvgiHold:>100/100

#FGainlow * #Aten: 3048 Radio Device: BTS

i Ref 10.00 dBm
Center Freq|

[l bbb S7E0Nes el
¥

AR o) T T

| I - S —
enter 5.755 GHz Span 80 MHz|
*Res BW 100 kHz #VBW 300 kHz Sweep 9.933 ms|

Occupied Bandwidth Total Power 10.0 dBm
36.192 MHz ——

Transmit Freq Emor ~ -60.157 kHz % of OBW Power  99.00 % i
x dB Bandwidth 36.46 MHz  x dB 6.00 dB

High Channel

Center Freq: 5795000000 GHz R: : Frequency
o Trig: Free Run AvgiHold:> 1001100
HFGainlow *_ #Anen: 30 dB Radio Device: BTS

L
CenterFreq
5785000000 GH

Yidnin gty R W
1 L]
[ 7

e T T T

enter 5.795 GHz Span 80 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 9,933 ms|

Occupled Bandwidth Total Power 10.3 dBm
36.195 MHz
Transmit Freq Error -49.705 kHz % of OBW Power 99.00 %

x dB Bandwidth 36.43 MHz x dB -6.00 dB

[ eyt Specium Analyae - Decupied B0
U5:09:40 P NDy 15, 2018
Center Freq: 5775000000 GHz Radio Std: None
S Trig: FreeRun AvglHold:>100/100
#FGain:Low #Aten: 30 dB Radio Device: BTS

an 160.00 MHz

10 ce Ref 10.00 dBm

’ A i
[ [ [ | I
|

r-»—«-f‘d-\m‘“"""“ v

I

==
‘Center 5.775 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 8.35 dBm
75.604 MHz

Transmit Freq Error 15.927 kHz % of OBW Power 99.00 %

x dB Bandwidth 76.38 MHz x dB -6.00 dB

802.11ac(VHT80)
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Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00 c
FCC ID: 2AITM-IOT-3399E N T

Nore
Testing Center

6. 26dB Bandwidth & 99% Occupied Bandwidth

6.1 Limits

No restriction limits.

6.2 Test SET-UP (Block Diagram of Configuration)

EUT Spectrum Analyzer

6.3 Test Procedure

6.4

The antenna port of the EUT was connected to the input of a spectrum analyzer.
Analyzer was set as below according to FCC KDB789033(v01r03):

NOoO O~ OWN -

~NOoO O~ WDN -

. For 26dB bandwidth, Set the RBW = Approximately 1% of the emission bandwidth
. Set the VBW > RBW

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

. Measure the maximum width of the emission that is constrained by the

frequencies associated with the two outermost amplitude points (upper and lower
frequencies) that are attenuated by 26 dB relative to the maximum level measured
in the fundamental emission.

. For 99% occupied bandwidth, Set the RBW = 1% to 5% of the OBW

. Set the VBW = 3 x RBW

. Detector = peak.

. Span = 1.5 times to 5.0 times the OBW

. Sweep time = auto couple.

. Trace mode = max hold. Allow trace to fully stabilize.

. Use the 99% power bandwidth function of the spectrum analyzer measure the

occupied bandwidth.

Measurement Results

Pass

Please refer to following table and plots.
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Dongguan Nore Testing Center Co., Ltd.

FCC ID: ZAITMOT-5300E NTC
Teang et
Temperature : 23 C Humidity : 53 %
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frelsll;'ency Data Rate 26dB Bandwidth ggg;r%(\:;iléﬂed
z Mbps MHz MHz
IEEE 802.11a Mode (CCK)
Low Channel: 5180 6 21.71 17.055
Middle Channel: 5200 6 21.60 17.022
High Channel: 5240 6 21.68 17.023
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5180 MCSO0 21.94 18.087
Middle Channel: 5200 MCSO0 22.04 18.066
High Channel: 5240 MCSO0 22.00 18.117
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5190 MCSO0 40.82 36.681
High Channel: 5230 MCSO0 41.00 36.786
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5180 MCSO0 21.97 18.082
Middle Channel: 5200 MCSO0 21.91 18.115
High Channel: 5240 MCSO0 21.87 18.107
IEEE 802.11ac (VHT40) Mode (OFDM)
Low Channel: 5190 MCSO0 40.76 36.782
High Channel: 5230 MCSO0 41.01 36.749
IEEE 802.11ac (VHT80) Mode (OFDM)
Channel: 5210 MCSO0 81.72 75.871
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Dongguan Nore Testing Center Co., Ltd.

FCC ID: ZAITMOT-5300E NTC
Teang et
Temperature : 23 C Humidity : 53 %
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frelsll;'ency Data Rate 26dB Bandwidth ggg;r%(\:;iléﬂed
z Mbps MHz MHz
IEEE 802.11a Mode (CCK)
Low Channel: 5745 6 21.13 16.640
Middle Channel: 5785 6 21.07 16.648
High Channel: 5825 6 21.16 16.646
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5745 MCSO0 21.50 17.920
Middle Channel: 5785 MCSO0 21.48 17.933
High Channel: 5825 MCSO0 21.42 17.946
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5755 MCSO0 40.52 36.728
High Channel: 5795 MCSO0 40.23 36.733
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5745 MCSO0 21.38 17.998
Middle Channel: 5785 MCSO0 21.52 17.993
High Channel: 5825 MCSO0 21.58 17.982
IEEE 802.11ac (VHT40) Mode (OFDM)
Low Channel: 5755 MCSO0 40.98 37.006
High Channel: 5795 MCSO0 40.95 36.884
IEEE 802.11ac (VHT80) Mode (OFDM)
Channel: 5775 MCSO0 81.49 75.773
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00 N Tc
FCC ID: 2AITM-IOT-3399E

Nore

Testing Center

Band 5180-5240MHz

IEEE 802.11a
Low Channel Middle Channel

[ evmg Spectnim Amyoe - Decomed B E [ evmg Spectnim Amyoe - Decomed B
Frequency

I I 10 v 13, 2018
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Sid: None
o Trig: FreeRun AvglHold:>1001100
AFGainilow *_ #Atten: 30 dB Radio Device: BTS

Z X 1051 tov 14, 2011
Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Radio Std: None
o Trig: FreeRun AvgiHold:>1001100
AFGainiow _ #Atten: 30d8 Radio Device: BTS

Ref 10.00 dBm

\
\
|
i
|
|
\'
L

nter 5,18 GHz
#Res BW 300 kHz #VBW 1 MHz #VBW 1 MHz

Occupied Bandwidth Total Power 14.0 dBm
17.022 MHz

Transmit Freq Error -54.417 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.60 MHz x dB -26.00 dB

Occupied Bandwidth Total Power 14.1 dBm
17.055 MHz

Transmit Freq Error -42.290 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.71 MHz x dB -26.00 dB

55 € Mass storage emor.Diractory not found

High Channel

BT =

- 10:5237 M Nov 19, 2018

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
S Trig: FreeRun AvglHold:>1001100

HFGaln:Low #Anen: 3048 Radio Device: BTS

Center Freq|
5.240000000 GHz|

L = —= .
enter 5.24 GHz Span 40 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 14.6 dBm
17.023 MHz

Transmit Freq Error -40.356 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.68 MHz x dB -26.00 dB
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

Low Channel

[ eyeigs Specrum hmatgees Decupied B0
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz

H
Trig: Free Run AvgiHold:>1001100
#Anten: 30 dB

Frequency
#FGain:Low s

Radio Device: BTS
Ref 10.00 dBm

Center Freq
5.180000000 GHz|

|
|
|
|
{
e o=
f
|
}

enter 5.18 GHz

*Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth

18.087 MHz
2.402 kHz % of OBW Power
21.94 MHz x dB

Total Power 9.62 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

802.11n(HT20)

Middle Channel

[ Veysight Spectrum Ansiyzes - Deeupied BY

Center Freq 5.200000000 GHz

*Res BW 300 kHz

M Nov 14, 2018

Center Freq: 5.200000000 GHz : None Frequency

H
o Trig: FreeRun AvgiHold:>1001100

#FGainlow | #Aten: 30 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5200000000 GHz|

|
|
‘
|
x
i
‘
{
|
}

L . — =
enter 5.2 GHz Span 40 MHz|
#VBW 1 MHz Sweep 1 ms|
Occupied Bandwidth

18.066 MHz

1.922 kHz % of OBW Power
22.04 MHz x dB

Total Power 9.96 dBm
Transmit Freq Error

99.00 %
x dB Bandwidth

-26.00 dB

High Channel

Center Freq: 5.240000000 GHz

o Trig: FreeRun AvgiHold:>1001100
#FGainilow _ #Atten: 30dB

[ Veysight Spectrum Ansiyzes - Deeupied BY

10:54:15 AN Nov 14, 2018
Radio Std: None

Center Freq 5.240000000 GHz Frequency

Radio Device: BTS

CenterFreq
5240000000 GHz|

enter 5.24 GHz
Res BIN 300 kHz

HVBW 1 MHz
Occupied Bandwidth
18.117 MHz

-12.675 kHz % of OBW Power
22.00 MHz x dB

Total Power 10.2 dBm
Transmit Freq Error

99.00 %
x dB Bandwidth

-26.00 dB
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Dongguan Nore Testing Center Co., Ltd.
Report No.: NTC1807423FV00
FCC ID: 2AITM-IOT-3399E

NTC

Nore
Testing Center

802.11ac(VHT20)

Low Channel

[ ¥eyeight Spectrum Analyzes - Dccupied 8

- 10:54:50 M Nov 19, 2018
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
ig: Free Run AvglHold:>1001100

#FGainLow | #Aten: 30 dB

Radio Device: BTS

Center Freq|
5180000000 GHz|

en‘i‘er 5.18 GHz
#Res BW 300 kHz #VBW 1 MHz
Occupied Bandwidth Total Power 9.71 dBm
18.082 MHz
Transmit Freq Error 9.329 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.97 MHz x dB -26.00 dB

Middle Channel

[ ¥eyeight Spectrum Analyzes - Dccupied 8

10:55:4 1AM Nov 19, 2018

‘Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
rig: Free Run

AvglHold:>1001100
Radio Device: BTS

#FGainLow | #Aten: 30 dB

Center Freq|
5.200000000 GHz|

enter 5.2 GHz
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 10.0 dBm

18.115 MHz

Transmit Freq Error -1.007 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.91 MHz x dB -26.00 dB

High Channel

10:56:15 AM Moy |
: 5.240000000 GHz Radio Std: None
o Trig: Free Ru: Avg|Hold:>100/100

#Arten: 30 dB Radio Device: BTS

Ref 10.00 dBm

%
Center 5.24 GHz i
H#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 10.5 dBm
18.107 MHz

Transmit Freq Error -1.374 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.87 MHz x dB -26.00 dB
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802.11n(HT40)

Low Channel

[ Feyeight Spectrum Anabyze - Occupied B =
Center Freq 5.190000000 GHz Center Freq: 5150000000 GHz
S Trig: Free Run AvgiHold:>1001100

#FGainiLow _ #Atten: 3048 Radio Device: BTS

CenterFreq|
5.190000000 GHz|

B T T R R T
iCenter 5.19 GHz Span 80 MHz|
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms|

Occupied Bandwidth Total Power 9.32 dBm
36.681 MHz

Transmit Freq Error 23.079 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.82 MHz x dB -26.00 dB

High Channel

[ Feyeight Spectrum Anabyze - Occupied B =
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz
S Trig: Free Run AvgiHold:>1001100

#FGainiLow _ #Atten: 3048 Radio Device: BTS

Ref 10.00 dBm

CenterFreq|
5.230000000 GHz|

. en&?rTZS ez _____ spansomng
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms|
Occupied Bandwidth Total Power 9.82 dBm
36.786 MHz
Transmit Freq Error -5.851 kHz % of OBW Power 99.00 %
x dB Bandwidth 41.00 MHz x dB -26.00 dB

Low Channel

[ Xeyuignt Spectrum Ansijzes - Decupied B

015955 &

Nov 14, 2018
5.190000000 GHz Center Freq: 5190000000 GHz Radio Std: None
Trig: Free Run AvgiHold:>100/100

#FGainlow * #Aten: 3048 Radio Device: BTS

B Ref 10.00 dBm

Center Freq|
5190000000 GHz

&
Rvademtprn i
|
!

enter

s1eeHz ___________________________ spansomng
Res BW 1 MHz #VBW 3 MHz Sweep 1ms|
Occupied Bandwidth Total Power 9.64 dBm
36.749 MHz FreqOffset|
Transmit Freq Error 38.564 kHz % of OBW Power  99.00 % i
x dB Bandwidth 4076 MHz  xdB -26.00 dB

High Channel

Center Freg: 5.230000000 GHz R i Frequency
I Trig: Free Run AvglHold:> 100100
AFGainiow *#Aten: 30 dB Radio Device: BTS

CenterFreq
30000000 GH:

enter 5.23 GHz
Res BW 1 MHz #VBW 3 MHz

Occupled Bandwidth Total Power 9.82 dBm
36.782 MHz

Transmit Freq Error 18.844 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.01 MHz x dB -26.00 dB

[ eyt Specium Analyae - Decupied B0
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz >
e Trig: Free Run AvglHold:>100/100

#FGainlow  #Aten: 3048 Radio Device: BTS

| E—
‘Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 9.51 dBm
75.871 MHz

Transmit Freq Error 96.174 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.72 MHz x dB -26.00 dB
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Band 5745-5825MHz
IEEE 802.11a

Low Channel

[ Feyeight Specirum Analyoes - Dccupied B

¥ IGN AUTO_|11:25:12 AM Nov 15, 201
Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio Std: None
o Trig: FreeRun AvgiHold:>1001100

#FGainiLow _ #Atten: 3048 Radio Device: BTS

CenterFreq|
5745000000 GHz|

#VBW 1 MHz

Occupied Bandwidth Total Power 11.2 dBm

16.640 MHz
Transmit Freq Error 5.300 kHz
x dB Bandwidth 21.13 MHz

% of OBW Power 99.00 %
x dB -26.00 dB

Middle Channel

[ Feyeight Spectnum Anshyze - Occupied B

Ton AT 3. v 13, 201

Center Freq: 5.785000000 GHz Radio Std: Nene Frequency
o Trig: FreeRun AvgiHold:>1001100

#Atten: 30 dB Radio Device: BTS

‘Center Freq 5.785000000 GHz

Ref 10.00 dBm _
CenterFreq|
5785000000 GHz|

bt

. z
300 kHz #VBW 1 MHz

#Res BW

Occupied Bandwidth Total Power 11.9 dBm

16.648 MHz
AT7ATkHz % of OBW Power  99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth 21.07 MHz x dB

Center Freq: 5.825000000 GHz Frequency
T Trig: Free Run AvglHold:>1001100
#FGain:Low #Aten: 30 dB

Radio Device: BTS

Center Freq|
5825000000 GHz|

L =
enter 5.825 GHz
#Res BW 300 kHz #VBW 1 MHz

Total Power 12.0 dBm

Occupled Bandwidth

16.646 MHz
Transmit Freq Error 8.422 kHz % of OBW Power 99.00 %
x dB Bandwidth 2146 MHz  xdB -26.00 dB
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802.11n(HT20)

Low Channel

[ Veysight Spectrum Ansiyzes - Deeupied BY

Center Freq 5.745000000 GHz

Center Freq: 5746000000 GHz Frequency

H
o Trig: FreeRun AvgiHold:>1001100

#FGainilow *_ #Auen: 30dB

Radio Device: BTS

Ref 10.00 dBm

CenterFreq
5745000000 GHz|

enter 5.745 GHz

*Res BW 300 kHz #VBW 1 MHz Sweep 1ms|

Occupied Bandwidth

17.920 MHz
6.201 kHz
21.50 MHz

Total Power 10.8 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB

Middle Channel

[ Veysight Spectrum Ansiyzes - Deeupied BY

Center Freq 5.785000000 GHz

Ref 10.00 dBm

|

|

|

|

{ i
‘r-'-w"‘ L

T

|

|

enter 5.785 GHz
*Res BW 300 kHz

Occupied Bandwidth

B o 19, 2018
Center Freq: 5785000000 GHz i None
o Trig: FreeRun AvglHold:>1001100

#FGainlow | #Aten: 30 dB Radio Device: BTS

#VBW 1 MHz Sweep 1 ms|

Total Power 11.1 dBm

17.933 MHz

Transmit Freq Error
x dB Bandwidth

9.320 kHz
21.48 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Frequency

Center Freq
5785000000 GHz|

High Channel

[ Veysight Spectrum Ansiyzes - Deeupied BY

b TG ATD 1113016 &4 ov 19, 2018
Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: Nene

= Trig: Free Run AvglHold:>100/100
#FGainilow ~ #Atten: 30dB

Frequency

Radio Device: BTS

CenterFreq
5825000000 GHz|

enter 5.825 GHz
Res BIN 300 kHz

HVBW 1 MHz
Occupied Bandwidth
17.946 MHz

9.072 kHz
21.42 MHz

Total Power 11.4 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
x dB

99.00 %
-26.00 dB
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802.11ac(VHT20)

Low Channel

[ ¥eyeight Spectrum Analyzes - Dccupied 8
T131:16 AM Nov 15, 2018
Center Freq: 5.745000000 GHz Radio Std: None
ig: Free Run AvglHold:>1001100
Radio Device: BTS

Center Freq 5.745000000 GHz

#FGainLow — #Aten: 30 dB

} Center Freq|
| T T 5745000000 GHz|
|

|

[
L'w\-mmw-m-.. el

[

enter 5.745 GHz

#Res BW 300 kHz #VBW 1 MHz

Occupled Bandwidth
17.998 MHz

-39.446 kHz % of OBW Power
21.38 MHz x dB

Total Power 10.4 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Middle Channel

Center Freq 5.785000000 GHz

[ ¥eyeight Spectrum Analyzes - Dccupied 8

\
\
|
i
[
P
[
\'

enter 5.785 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.

Transmit Freq Error

x dB Bandwidth

1 0v19, 2018
Center Freq: 5.785000000 GHz Radio Std: None Frequency
ig: Free Run AvglHold:>1001100

#FGainlow | #Aten: 3048 Radio Device: BTS

Center Freq|
5.785000000 GHz|

#VBW 1 MHz

Total Power 11.1 dBm

993 MHz
-16.804 kHz
2152MHz  xdB

% of OBW Power 99.00 %

-26.00 dB

High Channel

[ eyeigs Specrum hmatgees Decupied B0 >
tonaTa 1t Now 15, 2018

5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency

WS\ Trig: Free Run AvglHold:>100/100

#FGainilow  #Atten: 30 dB Radio Device: BTS

Ref 10.00 dBm

e

N

HVBW 1 MHz
Occupied Bandwidth
17.982 MHz

-39.989 kHz % of OBW Power
21.58 MHz x dB

Total Power 11.2 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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Low Channel

[ ey Specinun Anatyae - ecugied 1 ==

Center Freq 5.755000000 GHz Center Freq: 5.765000000 GHz
S Trig: Free Run AvgiHold:>1001100

#FGainiLow _ #Atten: 3048 Radio Device: BTS

i Ref 10.00 dBm
| RRST—————

W

P CenterFreq|
——T 1 5785000000 GHz,

|
|
|

. en\i?rTrss Gz ____ spansomnz
#Res BW 1 MHz #VBW 3 MHz Sweep 1ms|
Occupied Bandwidth Total Power 11.3 dBm
36.728 MHz
Transmit Freq Error 64.403 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.52 MHz x dB -26.00 dB

High Channel

[ ey Specinun Anatyae - ecugied 1 ==
oy 19,2018

Center Freq 5.795000000 GHz Center Freq: 5.786000000 GHz R None
S Trig: Free Run AvgiHold:>1001100

#FGainiLow __ #Atten: 3048 Radio Device: BTS

Ref 10.00 dBm

CenterFreq|
5.795000000 GHz|

¢ 1 1
o's WL LV b e o

Span 80 MHz]
#VBW 3 MHz Sweep 1 ms
Occupied Bandwidth Total Power 12.0 dBm
36.733 MHz
Transmit Freq Error 47.224 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.23 MHz x dB -26.00 dB

802.11ac(VHT40)

Low Channel

T Ceyaahe Specram Anabeer- Gecupaed B
Center Freq 5.755000000 GHz Center Freq: 5.756000000 GHz R: 3 Frequency
W Yrig: Free Run AvglHold:> 1001100

HFGainiow  #Anen: 30 dB Radio Device: BTS

CenterFreq
5755000000 GH

{
Mﬂ'»/u\g.w.,m'w-;.u”"( t i S S

enter 5.755 GHz
Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 10.7 dBm
37.006 MHz

High Channel

Transmit Freq Error -87.492 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.98 MHz x dB -26.00 dB

[ Xeymgne Spectrum Arabyzer Oceupied B9

Center Freq 5.795000000 GHz Genter Freq: 5798000000 Gz R : EriqusRoy
W Yrig: Free Run AvglHold:> 1001100

HFGainiow  #Anen: 30 dB Radio Device: BTS

CenterFreq
5785000000 GH

wﬂ}"uﬂ&ﬂ"’qﬂAﬁ

#VBW 3 MHz
Occupled Bandwidth Total Power 11.2 dBm
36.884 MHz

Transmit Freq Error -58.964 kHz % of OBW Power 99.00 %
x dB Bandwidth 40.95 MHz x dB -26.00 dB

[ ¥eyeight Spectrum Analyzes - Dccupied 8

Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz :
e Trig: Free Run AvglHold:>100/100

#FGainlow | #Aten: 3048

i Ref 10.00 dBm

B e

iCenter 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 11.0 dBm
75.773 MHz

Transmit Freq Error 152.56 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.4% MHz x dB -26.00 dB
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7. Power Spectral Density

7.1 Limits
Operation Band Limit
oOutdoor access point 17 dBm/MHz
mIndoor access point 17 dBm/MHz
n5180~5240MHz i Ntto-00i
oFixed pomt.to point 17 dBm/MHz
access points
oClient devices 17 dBm/MHz
m5745~5825MHz 30 dBm/500kHz

7.2 Test SET-UP (Block Diagram of Configuration)

EUT Spectrum Analyzer

7.3 Test Procedure

The antenna port of the EUT was connected to the input of a spectrum analyzer.

Analyzer was set as below according to FCC KDB789033 (v01r03):

1. Set analyzer center frequency to center frequency

2. Set the RBW to: 1MHz

. Set the VBW to: 3MHz

. Detector = RMS

. Sweep time = auto couple

. Trace Average = 100 times

. If measured bandwidth of Maximum PSD is specified in 500kHz, add
10log(500kHz/RBW) to the measured result, whereas RBW (<500kHz) is the
reduced resolution bandwidth of the spectrum analyzer set during measurement.

~NOoO Oovbh W

7.4 Test SET-UP (Block Diagram of Configuration)

EUT Spectrum Analyzer

7.5 Measurement Results
Pass

Please refer to following table and plots.
Page 47 of 83



Dongguan Nore Testing Center Co., Ltd.

Report No.: NTC1807423FV00

FCC ID: 2AITM-IOT-3399E
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Temperature : 21°C Humidity : 51 %
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frequency Data Rate PSD Limit
MHz Mbps dBm/MHz dBm/ MHz
IEEE 802.11a Mode (OFDM)
Low Channel: 5180 6 -2.508 17
Middle Channel: 5200 6 -2.156 17
High Channel: 5240 6 -2.077 17

Note: Both of antennas have been tested, but only the worst case (ANT_0) was recorded.
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Dongguan Nore Testing Center Co., Ltd.

FCG ID: ZAITMAOT-3399E NTC
Teating Cenfer
Frequency Data Rate PSD Limit
MHz Mbps dBm/MHz dBm/ MHz
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: 5180 | MCS0 A .0 (AN Tota 17
Middle Channel: 5200 MCSO0 -6.463 | -6.838 -3.64 17
High Channel: 5240 MCSO0 -6.539 | -6.723 -3.62 17
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel: 5190 MCSO0 -9.325 | -9.863 -6.58 17
High Channel: 5230 MCSO0 -8.974 | -9.041 -6.00 17
IEEE 802.11ac (VHT20) Mode (OFDM)
Low Channel: 5180 MCSO0 -6.861 -7.031 -3.93 17
Middle Channel: 5200 MCSO0 -6.494 | -6.505 -3.49 17
High Channel: 5240 MCSO0 -6.160 | -6.214 -3.18 17
IEEE 802.11ac (VHT40) (OFDM)
Low Channel: 5190 MCSO0 -9.303 | -9.527 -6.40 17
High Channel: 5230 MCSO0 -9.221 -9.528 -6.36 17
IEEE 802.11ac (VHT80) Mode (OFDM)
Channel: 5210 MCSO0 -12.425 | -12.555 | -9.48 17

Note: 1. Both of antennas have been tested, but only the worst case (ANT_0) was recorded.
2. The working on MIMO mode.
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FCC ID: 2AITM-IOT-3399E
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Temperature : 23 C Humidity : 53 %
Test By: Lee Test Date : November 14, 2018
Test Result: PASS
Frequency Data Rate PSD PSD Limit
MHz Mbps dBm/MHz dBm/ 500kHz | dBm/ 500kHz
IEEE 802.11a Mode (OFDM)
Low Channel: 5745 6 -4.005 -7.015 30
Middle Channel: 5785 6 -3.180 -6.190 30
High Channel: 5825 6 -3.084 -6.094 30

Note: 1. Both of antennas have considered during pre-test, but only the worst case (ANT_0)

was recorded.

2. 10log(500kHz/RNW) Factor = -3.01dB
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Frequency Data Rate PSD dPBS D/ (Ij_IIBmIt/
MHz Mbps dBm/MHz m m
500kHz | 500kHz
IEEE 802.11n(HT20) Mode (OFDM)
Low Channel: ANT O ANT 1 | Total -4.61
5745 MCSO = 4568 | -4.663 | 160 | -3.87 30
M'dd'%%ga””e': MCSO | 3813 | -3.925 |-0.86| -357 30
High Channel:
o MCSO | 3510 | -3.625 |-056| -4.61 30
IEEE 802.11n(HT40) Mode (OFDM)
Low Channel:

il MCSO | 6121 | -6.254 |-348| -6.19 30
H'ghég‘g””e': MCSO | 5532 | -5625 |-257| -558 30
IEEE 802.11ac (VHT20) Mode (OFDM)

Low 5C7T5””e': MCSO | -4.456 | -4502 | 147 | -4.48 30
M'dd'f_)%ga““e': MCSO | -3.951 | -4.021 |-098| -3.99 30
High Channel:
o MCSO | 3622 | -3714 |-066| -3.67 30
IEEE 802.11ac (VHT40) (OFDM)

Low 5()37*2335””6': MCSO | 6607 | -6714 |-365| -6.66 30
Highgg%””e': MCSO | -5714 | -5.805 | 275 | -5.76 30
IEEE 802.11ac (VHT80) Mode (OFDM)

Channel: 5775 MCSO | -10.651 | -10.999 | -7.81 | -10.82 30

Note: 1. Both of antennas have been tested, but only the worst case (ANT_0) was recorded.
2. The working on MIMO mode.
3. 10log(500kHz/RNW) Factor = -3.01dB
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